'H:Il[. . i 20 | : :
'-F-. -__u*._-';.:_-- - | N o Pty
ET IS et et SRR e
- .7 . Appendix A.04
= e T R
= vl o _‘ ’ -IL-'.. A5

- SRR - Scheme Summary
ey ' ' ! Rosehill Network Pty Ltd — WICA Variation Application




Shopping
Centre

OWER

M| EARTH P

" BORAL (FC)

Ar.llEL LA
i

=
e

D=—AVENUE

M

, PVC 200mm

TATION

SEHILL RiESERVOI

)

Fo) M|

_b,RA OUR!

EHIL

ROS

s

S ,ﬂﬂAJf f_l,‘l
il

)
=
A
|

|

Vi

o

.%«

|

ROSEHILL

|- ~f

LYONDEL

SHELL (Fc)IM

)
r

x»dl r

7

|

renoun d

Show

=

[ i
S— =

il

T_

|

_“

[TTITITI

e

=HiE

=

i

T

P

=

Shopping
Centre

|
{f

Al

T

&,
Lir i

I
1

I

I

Y |
’I

i}/
)
I

J
J

£
{J

{J
fiy

RSN,

YS'Ta
SMITH e

GRE

S
I

NE

1D

I
L]

i
A5EY)
T
|

J
i

T

|
LT

PARRAMATTA COUNCIL
«l (GRANVILLE PARK)

L

METER SET LOCATION U

|
Wity
o)

)
e et 100 1

= __a_ ﬁ

600
24/09/2018

figivet
Il Recycled Water Network

Q

Aq

WaSteWater Infrastructure
@ Gate valve

)
S »

=

i
b

JRW-PL-MA-002 rev1

=
=

I
2

T ——

Roseh

: 1 S-F:‘_” ! i
Recycled Water Network

~{ [ TT
;TIJ. J+.

?-- .
s Sy A
Jw\\x._\ |
g
2 e

A.

3

F COURSE)

)

RESERVOIR

=
@]
=z
2
(e}
(@]
=
W
©
M

(WOODVILLE GOL|

Musenm

ty

@nuni

EfD

~-SMITHFI

{

Home. ] |

w i

.T”|§|n_ =
=R e

| i i e O
o b e OO |

&  Scour (Hydrant)
tH  Air Release valve

tH  Air Release valve

@ Gate valve (Sydney Water)

E Tapping Ferrule

Simple Check valve

&®  Scour (Hydrant)

® Reservoir

- \Nastewater supply to Fairfield Water Recycling Plant

\ | “\ \

=== Sample line (Veolia)

Pump Station

R}
L
L1 L

=== Trade waste pipeline from Fairfield Water Recycling Plant |

[M] Customer Meter set

Reservoir

™A

(=

Pump Station

N
KR

D

—— Service Lateral

- Recycled Water Main

Imagery courtesy
of nearmap 2011

“com

nearmap;*

I

L]

1
|

© Department of Finfag‘,(';,' ;rS‘e‘rviceng'@qvation 2018

f




Ay . = = L 1 - : g . - £ X -
el ek
a0 F : ...__:.."_ b _'-_:. I..-I ' :
r . ] 1 ) ol & F?_ i i — o b = | l

7 Appendix A.04A

- Overview of Application
' Rosehill Network Pty Ltd — WICA Variation Application




" Water Utilities
. Australia

Appendix A.04A

This application seeks to vary Rosehill Network Pty Ltd’s Network Operator’s Licence 09_002 in the
following ways:

1. Remove Jemena Limited and its subsidiary, Jemena Asset Management Pty Ltd, as
Authorised Persons; and

2. Extend the scope of the licence to include the Fairfield Advanced Water Treatment Plant
assets.

1. Remove Jemena Limited and its subsidiary, Jemena Asset Management Pty Ltd, as Authorised
Persons

On 30 September 2019, 100% of the shares of Rosehill Network were acquired by WUA Sydney
Holdings Pty Ltd, a member of the Water Utilities Australia group of companies (‘WUA’), from Jemena
Limited. WUA also acquired the assets that form the Fairfield Advanced Water Treatment Plant
(‘Plant’) on this date form Veolia Water Australia Pty Ltd. As such, WUA is now the beneficial owner
of the entire Rosehill Recycled Water Scheme consisting of the Plant and Network assets. As a result
of this change, Rosehill Network applies to vary Network Operator’s Licence 09 002 to remove
Jemena Limited and its subsidiary Jemena Asset Management Pty Ltd as Authorised Persons on the
licence.

Jemena Limited and Jemena Asset Management Pty Ltd no longer have any involvement with the
Rosehill Recycled Water Scheme.

2. Extend the scope of the licence to include the Fairfield Advanced Water Treatment Plant assets

Rosehill Network Pty Ltd seeks to have the Network Operator’s Licence No. 09 002 extended to
include the Plant assets as well as the Network assets of the Rosehill Recycled Water Scheme.

The Plant assets are currently covered by Network Operator’s Licence No. 09_001 which is held by
Veolia Water Australia Pty Ltd (‘Veolia’). At the time of Network Operator’s Licence No. 09_001 being
granted, Veolia owned the Plant assets. These assets were transferred to WUA on 30 September 2019,
so it is no longer appropriate for Veolia to hold the Network Operator’s Licence for these assets. WUA
will instruct Veolia to voluntarily surrender Network Operator’s Licence No. 09_001 upon the Plant
assets being transferred to Network Operator’s Licence No. 09_002.



Australia

5

Shareholder

Water Utilities

Rosehill Recycled Water Scheme
Ownership Arrangements

Mitsubishi UFJ Financial Group Inc

Butterfield Trust (Cayman) Limited

ACN 006 464 428

First Sentier Investors (Australia) RE Ltd

Stapled Stapled

GDIF
(Active)

GDIF

(International)

GDIF
(Australia)

WUA TopCo Pty Ltd
ACN 616 144 471

WUAEIP
Trust

(Tax Consolidated Group)

100 Shares WUA Sydney Holdings Pty Ltd
ACN 633 665 577
100% 100% 100% 100% 100% 100%
35,989,679 Shares 1,500 Shares 1 Share 4,000,100 Shares 120 Shares 12 Shares
v v y

e Water Utilities Australia Group l Zz 22?2 N
,869,274 Shargs

WUA TopCo Pty Ltd

WUA WA Holdings Pty Ltd
ACN 629 185 119

/ ACN 616 144 471
100% .
100 Shares 100%
, 86,869,274 Shares

WUA MidCo Pty Ltd
ACN 616 197 703

660,485 Shares

~~~~~
~

100%

Water Utilities Australia Pty Ltd
ACN 129 876 213

Willunga Basin Water Co Pty Ltd
ACN 081 133 619

Lightsview ReWater Supply Co Pty Ltd
ACN 156 161 867

Kooragang Water Pty Ltd
ACN 609 789 808

AquaNet Sydney Pty Ltd
ACN 131235124

Rosehill Network Pty Ltd
ACN 131213 691

Sao
~~—

-
-7
-

Abbreviations:

GDIF
Global Diversified
Infrastructure Fund

WUAIT

Water Utilities
Australia
Infrastructure Trust

LRI
Lightsview Rewater
Infrastructure Trust

WUAEIP
WUA Employee
Incentive Plans Trust



Ay . = = L 1 - : g . - £ X -
el ek
a0 F : ...__:.."_ b _'-_:. I..-I ' :
r . ] 1 ) ol & F?_ i i — o b = | l

7 Appendix A.04B

RRWS Overview

' Rosehill Network Pty Ltd — WICA Variation Application




@ veoua

NSW/Fairfield: Rosehill Scheme Overview Issue Date 19/02/2020

Rosehill Recycled Water
Scheme Overview

Purpose and Scope

Why is this important?

The purpose of this procedure is to provide an overview of the Rosehill Recycled Water Scheme
(RRWS).

Who does it apply to?

This procedure relates to the Fairfield Advanced Water Treatment Plant (FAWTP) and the Rosehill
Recycled Water Network (RRWN).

Governance, Roles and Responsibilities

Veolia has set out roles and responsibilities to ensure the approach to the procedure and its

implementation are fulfilled. The following specific roles and responsibilities have been identified: -

Role Responsibility

Process Engineer To maintain this procedure and ensure it is available
and used when required.

Scheme overview

1. Source Water

1.1. The source water for the RRWS comes from the catchments of Liverpool and Glenfield

STPs, which form part of the Malabar Wastewater System. The two STPs receive both

Doc Code: PRO-3820-3 Review Period: 3 Yearly Uncontrolled when printed Page 1 of 7



NSW/Fairfield: Rosehill Scheme Overview

@ veoua

Issue Date 19/02/2020

domestic and industrial waste (trade waste).

1.2 Liverpool STP treats approximately 24 ML/d and Glenfield STP treats approximately 35
ML/d.
1.3.  Both plants discharge into the Liverpool Ashtonfield Pipeline (LAP), from which the FAWTP

draws its feed water.

2. Description of Scheme Elements

2.1. Adescription of the RRWS elements is given in Table 1 below:

Tabl e 1: Elements of the Rosehill Recycled Water Scheme

Stage No | Item Description
1 Domestic sewage Liverpool and Glenfield STPs form part of the Malabar Sewage
System.
2 Trade waste Trade waste from a variety of industrial sources.
3 Liverpool STP — Inlet works and primary sedimentation tanks.
primary treatment
4 Liverpool STP — Aeration tanks, secondary clarifiers, an oxidation pond and a
secondary treatment chlorine contact tank.
5 Glenfield STP — Inlet works and primary sedimentation tanks.
primary treatment
6 Glenfield STP — Aeration tanks, secondary clarifiers, an oxidation pond and a
secondary treatment chlorine contact tank.
7 Effluent quality A sample line from the LAP to the plant allows online
monitoring —LAP monitoring and grab samples when the Plant is off  -line. Online
monitoring includ es ammonia, conductivity, turbidity and TOC.
8 Fine and coarse 3 mm coarse strainer followed by a 0.5 mm fine strainer.
strainers
9 3 ML feed storage tank | 3 ML epoxy -coated steel panel tank, covered, to provide feed
water storage and buffering capacity for periods during which
the effluent in the LAP is out of specification.
10 Ultrafiltration Siemens submerged ultrafiltration system using Memcor S10V
modules. Five cells comprising four duty and one standby cell.
The UF system receives 30.1 ML/d feed and produces 28.2 ML/d
filtrate.
The Memcor S10V modules have a pore size of 0.4um.

Doc Code: PRO-3820-3

Review Period: 3 Yearly

Uncontrolled when printed Page 2 of 7




NSW/Fairfield: Rosehill Scheme Overview

11

Reverse osmosis

@ veoua

Issue Date 19/02/2020

Two-stage, single-pass reverse osmosis system. Eight trains
comprising seven duty and one standby train. Stage 1 contains
18 pressure vessels while stage 2 contains 9 pressure vessels. In
total, each train contains 189 Hydronautics ESPA2 membranes.
The RO system receives 27.2 ML/d feed and produces 20.4 ML/d
permeate. The RO brine is sent through the wastewater system
to trade waste.

The Hydronautics ESPA2 membranes have a salt rejection of
99.6%.

12

Ion exchange

Three 50% strong acid cation exchange units containing Purolite
SGC650 resin. The primary purpose ofthe ion exchange step is
to reduce the ammonia in the permeate to the levelrequired by
industrial customers.

13

Degassing

Degasser tower with 3 x 50% fans and the ability to process up
to 25 ML/d, to suit a possible future expansion of the RWTP.

14

Permeate collection
tank

180 kLsteel paneltank with a rubber liner.

15

Final chlorination and
pH correction

Sodium hypochlorite and sodium hydroxide dosing prior to a
1.07 ML detention tank that provides 1 hour’ storage at 25
ML/d throughput. Aminimum storage time of 1 hour at 25
ML/d allows time for chlorine disinfection even in the event ofa
possible expansion ofthe plant to treat 25 ML/d. The tank is a
steel panel tank with a rubber liner.

16

Finalrecycled water
quality control

Online monitoring for conductivity, pH, free chlorine, turbidity
and ammonia.

17

3 MLrecycled water
storage tank

3 MLepoxy-coated steel paneltank, covered, to provide
recycled water storage. Veolia is responsible for the quality of
the water within this tank. Veolia is responsible for maintenance
ofthe tank and associated instruments.

18

Fairfield pump station

Located at the site of the Rosehill RWTP, the Fairfield pump
station contains 3 x 50% centrifugal pumps with variable speed
drive. The pumps are able to pump up to 370 I/s (32 ML/d) to
handle peak flows at the 25 ML/d rate ofthe possible future
plant expansion. The minimum duty rate to maintain minimum
pressure at Smithfield is 85 L/s.

19

Recycled water
network

20 km ofrecycled water network.

20

Woodville reservoir

Effective capacity 1.4 ML.

Doc Code: PRO-3820-3

Review Period: 3 Yearly

Uncontrolled when printed Page 3 of 7




@ veoua

NSW/Fairfield: Rosehill Scheme Overview Issue Date 19/02/2020
21 Roschill reservoir Effective capacity 6 ML. Operating storage approximately 3.9.
ML
22 Roschill pump station 17 ML/d pumping capacity.
23 End User Taking water for industrial use as specified in Section 5 below.
Once used in the system, waste recycled water willbe
discharged to sewer.

3. Flow Diagram

3.1. The flow diagram for the Rosehill RWS is shown in Figure 1 below.

Doc Code: PRO-3820-3 Review Period: 3 Yearly Uncontrolled when printed Page 4 of 7



@ veoua

NSW/Fairfield: Rosehill Scheme Overview Issue Date 19/02/2020
i T SWC Control :
— Liverpool STP Glenfield STP ___LM[
E Domestic sewage P : Domestic sewage :
! . = = == |:
| 0 | - - | (- - —
; ‘ é  Primary Secondary Secmdary Primary N ; l :
E | ) treatment treatment traatment treatment E
i - i Industrial trade waste |
- . — (1 |
. On-ling effluent anzlysis Liverpool-Ashfield Pipeling (LAR) .
[  Veolia control
; 'vvvvvvv g - . i ¥ :;
. BEENEE—— | e ;‘
i é é 6 b 6 6 @ I I BhbaE I. II :'
i Fine and coarse IML feed storage UUltrafiltration Reverse osmasis len exchange Degassmg ;
E sCreening tank :
i > Fil;!l recyded water Chlgrine detention Final chlorination Permeate co{lection :
| [ quality control tank and pH comection tank :
| S WCreeyeed i
| wrater stumge tank :
s e o
i Fairfield pump station Woadwlls resenair Rosehill resermir Roszhill pump s pump station i
e R Enausers § e, e ——— alig
| Foundation and Non-Foundation customers as described in the :

! Costumer Exposure Assessment :

Figure 1 : Flow diagram for the Rosehill RWS

Doc Code: PRO-3820-3 Review Period: 3 Yearly Uncontrolled when printed Page 5 of 7



@ veoua

NSW/Fairfield: Rosehill Scheme Overview Issue Date 19/02/2020

4. Description of the Interface Points

4.1. The limits of the agreement for the Asset Management and the Operations of the FRWP are
defined in TEM-3942.

5. Description of End Users

5.1. Veolia supplies the Recycled Water to Customers that have recycled water supply
agreements with AquaNet or Sydney Water.

5.2. Asummary of Customers that have a supply agreement can be found in the Customer
Exposure Assessment (EXT-3877). That document also indicates the intended end user’
activities (uses) by those customers.

5.3. The Rosehill Scheme supplies Recycled Water to industrial, commercial and residential uses
for the following authorised uses:

e Cooling tower make-up

e Industrial process

e Wash-down

e Fire fighting

e [Irrigation

e Toilet Flushing

e Washing Machine (cold tap)

Training

Atraining assessment shall be carried out according to the Training and Competency Procedure to

identify:
The scope of'the training required;

e Keypersonnel, Veolia employees and contractors, who require training; and

e The method ofdelivery appropriate to the audience and business needs.

Audit Guidelines

e Review if this procedure is in line with the relevant corporate standard.

e Review ifthe requirements of this procedure are implemented.

Doc Code: PRO-3820-3 Review Period: 3 Yearly Uncontrolled when printed Page 6 of 7



@ veoua

NSW/Fairfield: Rosehill Scheme Overview Issue Date 19/02/2020

Other Considerations

Not applicable.

Terms and Definitions

Audit terms and definitions are available in the BMS Dictionary.

STP Sewage Treatment Plant

RRWS Rosechill Recycled Water Scheme

FAWTP Fairfield Advanced Water Treatment Plant
RRWN Rosechill Recycled Water Network

Related Documents

MAN-3936 Water Quality Management Plan
EXT-3877 Customer Exposure Assessment
TEM-3942 Definition of Interface Points

Doc Code: PRO-3820-3 Review Period: 3 Yearly Uncontrolled when printed Page 7 of 7



':.‘ i —Lr:...;?-.. : | , - e ! 1'. i
B e R e e 5
- " Appendix A.05.1
o L s i
e R . Experience — Network Operator
L S Y W<y '._ : r Rosehill Network Pty Ltd — WICA Application




Water Utilities Australia (‘WUA) currently supplies recycled water to residential, irrigation and industrial

customers in South Australia and New South Wales. Our existing water assets are:

e Lightsview ReWater Supply Co (‘Lightsview’) at Lightsview in South Australia

e Willunga Basin Water Company (‘WBWC’) located in the McLaren Vale in South Australia
e Kooragang Industrial Water Scheme (‘KIWS’) in Newcastle, New South Wales

e Rosehill Recycled Water Scheme (‘RRWS’) in Sydney, New South Wales

WUA has very significant water utility management and technical engineering capability in its staff and
long-term contractors to ensure optimum performance and cost efficiency of the investments. Our
operations contractors, SUEZ and Veolia, are some of the world’s largest and most capable water

companies both of whom have local presence in the Hunter region.

These water utilities are governed by multiple regulatory agencies including economic (IPART,
ESCOSA), environmental (EPA), and public health (SA Health, NSW Health) agencies. WUA holds the
required operating licences in each state and interacts with the regulators to ensure compliance with

regulatory requirements.